
  Crankset

 FC-E8050   FC-E8000   FC-M8050  SM-CRE80   SM-CRE80-B   SM-CRE80-12-B

SM-CRE80-12-SB   SM-CRE80-R   SM-CRE70   SM-CRE70-B   SM-CRE70-12-B   SM-CRE70-12

SHIMANO 
CODE NO.

DESCRIPTION

1 Y1F811100 Crank mounting screw
Y1WY98070 Left-hand crank arm unit 165 mm for FC-M8050 (DEORE XT logo M8100 series version)
Y1WY98080 Left-hand crank arm unit 170 mm for FC-M8050 (DEORE XT logo M8100 series version)
Y1WY98090 Left-hand crank arm unit 175 mm for FC-M8050 (DEORE XT logo M8100 series version)
Y1WY98010 Left-hand crank arm unit 165 mm for FC-M8050 (DEORE XT logo M8000 series version)
Y1WY98020 Left-hand crank arm unit 170 mm for FC-M8050 (DEORE XT logo M8000 series version)
Y1WY98030 Left-hand crank arm unit 175 mm for FC-M8050 (DEORE XT logo M8000 series version)
Y1VW98010 Left-hand crank arm unit 170 mm for FC-E8050
Y1VW98020 Left-hand crank arm unit 175 mm for FC-E8050
Y1VX98070 Left-hand crank arm unit 160 mm for FC-E8000
Y1VX98050 Left-hand crank arm unit 165 mm for FC-E8000
Y1VX98010 Left-hand crank arm unit 170 mm for FC-E8000
Y1VX98020 Left-hand crank arm unit 175 mm for FC-E8000
Y1GS21000 Crank fixing screw (M6 x 21) with washer for FC-M8050 / FC-E8050
Y1GS00030 Crank fixing screw (M6 x 19) for FC-E8000

4 Y1FU98120 Plate
Y1WY98100 Right-hand crank arm unit 165 mm for FC-M8050 (DEORE XT logo M8100 series version)
Y1WY98110 Right-hand crank arm unit 170 mm for FC-M8050 (DEORE XT logo M8100 series version)
Y1WY98120 Right-hand crank arm unit 175 mm for FC-M8050 (DEORE XT logo M8100 series version)
Y1WY98040 Right-hand crank arm unit 165 mm for FC-M8050 (DEORE XT logo M8000 series version)
Y1WY98050 Right-hand crank arm unit 170 mm for FC-M8050 (DEORE XT logo M8000 series version)
Y1WY98060 Right-hand crank arm unit 175 mm for FC-M8050 (DEORE XT logo M8000 series version)
Y1VW98030 Right-hand crank arm unit 170 mm for FC-E8050
Y1VW98040 Right-hand crank arm unit 175 mm for FC-E8050
Y1VX98080 Right-hand crank arm unit 160 mm for FC-E8000
Y1VX98060 Right-hand crank arm unit 165 mm for FC-E8000
Y1VX98030 Right-hand crank arm unit 170 mm for FC-E8000
Y1VX98040 Right-hand crank arm unit 175 mm for FC-E8000

* Y1VY98010 Chainring fixing bolt (M8 x 8.5 / 1 unit = 4 pcs.) and nut (1 unit = 4 pcs.) for SM-CRE80/SM-CRE80-B/SM-CRE80-12-B/SM-CRE80-12-SB/SM-CRE80-R

Y0J498010 Chainring fixing bolt (M8 x 8.5 / 1 unit = 4 pcs.) and nut (1 unit = 4 pcs.) for SM-CRE70/SM-CRE70-B/SM-CRE70-12-B/SM-CRE70-12

Y1VY00010 4 Arm adapter (SM-CRE80/SM-CRE80-R/SM-CRE70/SM-CRE70-12)
Y1VY00020 4 Arm adapter (SM-CRE80-B/SM-CRE80-12-B/SM-CRE70-B/SM-CRE70-12-B)
Y0KJ00020 4 Arm adapter (SM-CRE80-12-SB)
Y0KJ9801T 4 Arm adapter for chainline 55 mm (SM-CRE80-B/SM-CRE80-12-B/SM-CRE70-B/SM-CRE70-12-B)
Y1VY00030 Chainring 34T (SM-CRE80/SM-CRE80-B)
Y0KJ34100 Chainring 34T (SM-CRE80-12-B/SM-CRE80-12-SB)
Y0J434000 Chainring 34T (SM-CRE70-B)
Y0KJ36100 Chainring 36T (SM-CRE80-12-B/SM-CRE80-12-SB)
Y0KK36000 Chainring 36T (SM-CRE70-12-B)
Y1VY00040 Chainring 38T (SM-CRE80/SM-CRE80-B)
Y0KJ38100 Chainring 38T (SM-CRE80-12-B)
Y0J438000 Chainring 38T (SM-CRE70)
Y0JZ47000 Chainring 47T (SM-CRE80-R)

9 Y13009210 TL-FC32 Bottom bracket cup tool
10 Y13098000 TL-FC36 Bottom bracket cup tool
11 Y13009230 TL-FC33 Bottom bracket cup tool
12 YEZY00016 TL-FC39 Chainring installation tool
13 Y70898030 TL-FC430 Chainring installation tool

Y0J438000 Chainring 38T (SM-CRE70)
Y0KK42000 Chainring 42T (SM-CRE70-12)
Y1VY44000 Chainring 44T (SM-CRE80 / SM-CRE80-B)
Y0J498020 38T Double chain guard unit
Y0KK98010 42T Double chain guard unit
Y1VY98020 44T Double chain guard unit

May-2023-4068H

© Shimano Inc. I

Specifications are subject to change without notice. 28L21000000-6101-006

28L22000000-6101-007

7

3

5

2

6

8

14

15

ITEM 
NO.


